POWERSTEP

WP2: Nitrogen Removal

D2.1 Advanced Control strategy
for Nitrogen Removal

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards
market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 —
Innovation Actions - Grant agreement® 641661




#PowerStep.EU

Cl

Deliverable

Related Work Package:
Deliverable lead:
Author(s):

Contact for queries

Grant Agreement Number:

Instrument:

Start date of the project:
Duration of the project:
Website:

Abstract

Deliverable title

WP2

AnoxKaldnes

Rabea-Luisa Schubert
Rabea-Luisa.Schubert@kompetenz-wasser.de
n° 641661

Horizon 2020 Framework Programme
01.07.2015

36 months
[...]
2. Bypass filtration !l! l'l
Raw WW

3. Supernatant withdrawal
from sludge thickening

Figure 1: Schematic description of special mechanisms for advanced nitrogen control

2.) Biological nitrogen removal without carbon source:

Another approach of N removal after enhanced carbon extraction is to use the
anammox process. In the anammox process bacteria (e.g. planctomyces) transform
ammonium and nitrite directly into elementary nitrogen. An advantage over the con-
ventional activated sludge process is a decrease of oxygen demand and organic car-
bon source demand. Wett and Hell (2007) reported that by implementing the anam-
mox process for process water tfreatment 25% of the aeration energy and 40% of the
external carbon source could be saved.

Biologically it is a two stage process.

First step: Nitritation

Nitrosomonas

NH} + 1.50, ——— > NOj; + 2H* + H,0 + Energy

Optimally approximately half of the ammonia is converted to nitrite in this first step. The
produced nitrite can, if conditions for anammox bacteria are not optimal, be reduced
by heterotrophic bacteria to elementary nitrogen (denitritation) or further oxidized to
nitrate (s. above, second step nitrification).

Both are not favorable for the anammox process (short for anaerobic ammonium oxi-
dation, also called deammonification) as the nitrite is catalyzed for other processes in-
stead of being available for the anammox reaction.

In the anammox step bacteria oxidize the remaining half of the ammonium by using
nitrite to produce elementary nitrogen (O'Shaughnessy, 2016). Therefore only half of the
ammonium should be oxidized during the first step to guarantee the availability of
enough ammonium for the anammox step.



Deliverable 2.1

Second step: Anammox

Planctomycetales

Anammox: NH,+ + 1.32 NO,- ——— > 1.02 N, + 0.26 NO3- + 2.2 H,0

Consequently it is important to find ways to avoid nitratation and denitritation by create
boundary conditions which reduce the activity of nitrite oxidizing and heterotrophic
bacteria and enhance growth of ammonium oxidizing bacteria. Key process parame-
ters are temperature, pH value, dissolved oxygen (DO), ammonium, nitrous acid and
anorganic carbon concentrations (Horn et al., 2009)".

The main-stream anammox process is also tested in the within the project. A full scale
two stage anammox process was installed at Case Study 2(s. Figure 2) and later con-
verted into a one stage process.

In the two stage configuration both stages were filled with different types of carriers
(MBBR) and operated under distinct process conditions to support the growth of aero-
bic ammonium and suppress the growth of nitrite oxidizing bacteria in the first stage
and also enhance the growth of anaerobic ammonium oxidizing bacteria in the sec-
ond stage (s. Figure 3). The process was later converted intfo a one stage IFAS process.

More information concerning the setup of the frails as well as the control strategy is giv-
en in Deliverable 2.3 “Process description for maintaining stable nitrogen removal using
nitritation and anammox with MBBRS in mainstream water”.

Figure 2: Case Study 2 (WWTP Sjolunda, Sweden), detailed picture of the 2-stage anammox reactor

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards
market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 —
Innovation Actions - Grant agreement® 641661




#PowerStep.EU

O

2-stage MBBR

Biofilm

Carrier Z; W
TR, Sxpeaect DioThm = pon Pure AnAOB = No NOB competition
suppressed

Figure 3: Schematic description of the two stages of the anammox process and the corresponding
biofilm characteristics. Left: First step: Nitritation under aerobic conditions (NOB: Nitrite oxidizing
bacteria; AOB: Ammonium oxidizing bacteria); right: Second step: anammox reaction under anoxic

conditions

3.) Alternative processes e.g. wastewater treatment with duckweed

Duckweed can be found in various habitats all over the world due to their wide range
of tolerable living conditions. They mainly grow in shallow waterbodies, converting the
nutrients and minerals into biomass. Under optimal growth conditions the fastest of the
duckweed species can double its biomass within 29.8 hours which corresponds with @
relative growth rate of 0.56 d! (Sree, Sudakaran et al., 2015).

Cheng et al. (2002) observed for Lemna Punctata thriving on synthetic swine lagoon
water a maximum ammonium uptake rate of 0.96 mg/(L*h), which corresponds under
consideration of applied tank geometry to uptake rates per surface area of 1.33 g
/(m2*d) under the assumption of a constant uptake rate over the whole day (24 hours).

Taking the nitrogen uptake rate of 1.33 g/ (m?*d), the theoretically required hydraulic
retention time (HRT) for an 80% nitrogen removal can be estimated for the following
conditions:

e Treated volume:150 L
e Surface area of 2 m2 with a water depth of 7.5 cm
e Total nifrogen influent concentration: 70 mg/L



Deliverable 2.1

For these conditions the required retention is more than three days. Together with the
high surface demand the long retention time is one of the main obstacles for nitrogen
removal with duckweed in practice.

The realization of duckweed-based wastewater freatment is comparable to conven-
tional lagoon systems. Both commonly consist of a facultative pond or tank for solid re-
moval followed by one or more duckweed ponds (ORON et al., 1988). However, the
increased efficiency of duckweed-based wastewater tfreatment over conventional la-
goons results in less land area occupation due to enhanced biomass growth and up-
takes rates (Skillicorn et al., 1993).

In the project Powerstep a full scale pilot plant is built (s. Figure 4) in order to tfreat the
nitrogen rich effluent of the drum filter and shift the probably unfavorable COD/N ratio
after carbon extraction. For more information see Deliverabel D2.4 “Feasibility of main-
omass production with duckweed bioreactor”.

stream nitrogen removal and bi

Figure 4: left: Aerial image of the full scale duckweed pilot plant on Case study 1 (WWTP Westwitz,
Germany); right: Measurement of the pH value in the duckweed trays within the plant

As this report focusses on advanced nitrogen control a short outlook on the following
chapters should be given at this point:

e Chapter 2: Setup of the WWTP with and without advanced primary freatment
e Chapter 3: Sampling and Analysis

e Chapter 4: Operation and control of the WWTP including advanced primary
treatment and nitrogen control

e Chapter 5: Results of WWTP in- and effluent analysis, the microscreen and biolog-
ical performance

e Chapter 6: Summary and Outlook (recommendations for other WWTPs)

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards
market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 —
Innovation Actions - Grant agreement® 641661




#PowerStep.EU

Cl

2. WWTP Westewitz

WWTP Westewitz (belonging to the Abwasserzweckverband Dbblen-Jahnatal) is locat-
ed in a rural area approx. 70 km south-west of Leipzig (Germany), was built in 2009 and
is operated by the “OEWA Wasser und Abwasser GmbH" (“OEWA Water and
Wastewater Ltd.”). The catchment area mainly consists of domestic wastewater as well
as wastewater from the local a hospital. The catchment area is connected to the
WWTP via a separate sewer system (OEWA, 2012) which means rainwater is separated
from the municipal wastewater and therefore influent concentrations are higher than in
combined sewer systems.

2.1. Design criteria and effluent requirements

Dimensioned for 2000 PE and a BOD:s influent load of 120 kg/d (s. Table 1), it comes un-
der the class 2 WWTPs according to the German federal regulation (Wastewater ordi-
nance). But OEWA as an operator has imposed itself partly stricter requirements (s. Ta-
ble 2) for the effluent quality than given by law in order to lower the discharge fees.

Table 1: Design parameters WWTP Westewitz (OEWA, 2012)

Inflow AL R LI C R Influent Concentrations Influent Loads
volume volume parameter
[meé/d] [m?/h] [mg/L] [ka/d]
BOD:s 308 120
COD 615 240
390 38 SS 359 140
TKN 56.4 22
P 9.23 3.6

Table 2: Requirements for the effluent quality of WWTP Westewitz (OEWA, 2012) for
qualified grab sample or two hour composite sample, 4 of 5 consecutive samples must by
below the limit value to fulfil the requirements

Threshold values for effluent Threshold values for effluent quality

Parameter quality for the OEWA according the law (AbwVO)
BODs [mg/l] <40 <25

COD [mg/l] <70 <110

TN [mg/I] <18 (for T >= 12°C) -

TP [mg/l] <8 -




Deliverable 2.1

2.2. Technical setup plus dimensioning

2.2.1. Treatment steps at the WWTP

The original WWTP Westewitz (s. Figure 5) consists of a mechanical and a biological step
as well as sludge thickening by gravity.

The raw wastewater is pumped from the inlet pumping station via a compact mechan-
ical pre-tfreatment system (consisting of a 6mm grid and a classifier) into the sump shaft
to feed the two SBRs (sequencing batch reactors). In the SBRs the wastewater is purified
by activated sludge process with biological phosphorous removal, intermittent nitrifica-
tion and denitrification (controlled by online measurement of dissolved oxygen), fol-
lowed by settling and decanting (output of biomass prevented by turbidity control of
the discharged water).

After passing the SBRs the treated wastewater of both reactors is discharged via one
drainage shaft. An adjustable amount of excess sludge is withdrawn from the SBRs dur-
ing sedimentation to keep a constant DS concentration in the reactors as well as a sta-
ble sludge age. The withdrawn excess sludge is pumped to a thickening and storage
tfank.

The function of the thickening and storage tank is to dewater the sludge as much as
possible before transport and disposal. The bigger particles settle down to the bottom
of the tank, leaving a supernatant at the top, which is manually pumped into a pipe
leading to the sump shaft again as return load to the biological process.

As the thickened sludge is transported to a larger routing WWTP and is disposed, the
solid content should be as high as possible (at least > 10 g/L) for efficient transport of
the sludge.

Thickening and
storage tank

Figure 5: Aerial image of the original WWTP Westewitz with naming of the facilities

2.2.2. Dimensioning of the WWTP

The WWTP is dimensioned according to DWA-M210 as specification of the ATV A131
based on loads shown in Table 1, which are characteristic for domestic wastewater.

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards
market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 —
Innovation Actions - Grant agreement® 641661




#PowerStep.EU

Cl

The dimensioning result in the following parameters for each SBR:

2.2.3.

SBR Volume: 597 m?

Discontinuous SBR discharge: 78 - 94 m3/ h.

Maximum filling level: 4.35m

Min HRT: 4.9 h

TS SBR: 4.5 g/L referred to maximum filling level

Sludge age: 25d

Theoretical excess sludge production: 125.5 kg DM /d.

Upgrade with microscreen for enhanced carbon extraction

In the scope of WP 1 the primary treatment process was expanded by:

Microscreen: A filtration plant including a drum filter with a 40 um mesh designed
for maximum inflow of 40m?3/h was installed after the mechanical pre-tfreatment
(s. Figure 6) to extract the COD prior to the biological treatment. 150 mm level
difference between feed tank and filirate tank will start the automatic back-
wash (7 bar backwash pressure) to clean the filter media. The drum filter was
operated continuously (24h/d) preventing dry out of the mesh.

Upstream of the drum filter coagulant and polymer can be dosed in the two
separate tanks to enhance the COD extraction and TP removal as well as the
capacity of the filter (depending on the combination of the chemicals used). In
case of too high COD exiraction causes operational issues in the SBRs acetate
can be dosed. Facilities for storage and preparation of the chemicals as well as
dosing pumps and internal piping were supplied by the microscreen supplier
(Hydrotech). The filtrate (COD reduced wastewater) flows by gravity intfo the
SBRs, and the sludge produced during backwash of the drum filter is discharged
into the same thickening and storage tank (TST) as the excess sludge. For precise
dosing of chemicals, inflow to the drum filter should also be as stable as possible,
avoiding any peak flow events or stops of operation. As the inflow of the WWTP
varies considerably (day and night hydrograph) different flows to the drum filter
had to be readlized by frequency controlled pumps. Further informatfion on the
microscreen technology and operation is given in Deliverable 1.1 (*Optimized
design of microscreen and periphery for primary filtration™).

Frequency controlled pumps: Water is pumped to the drum filter by the pumps in
the sump shaft, which also feed the SBRs. As the original pumps were not fre-
guency controlled, they were replaced and frequency converters were retrofit-
ted in the electrical cabinet of the WWTP.

Piping / Flow meters: To allow several operating modes in feeding the SBRs and
the drum filter, a change in the WWIP pipeline construction including the as-
sembly of automatic valves was necessary. The plant was also upgraded with
flow meters (Proline Prommag W 400 from Endress and Hauser) to obtain the vol-
umes of the SBR and drum filter inflow.



Deliverable 2.1

¢ Nitrate probes: For online monitoring of the nitrate concentration probes were in-
stalled in both SBRs (Nitratax Sc, Hach Lange)

e Turbidity probes / transmitter: Confinuous measurement of turbidity (Solitax Sc,
Hach Lange) in the WWTP influent (probe located in the sump shaft) for water
quality depended dosing of chemicals was installed as well as in the drum filter
effluent for control of filtration performance transmitted by an SC 1000 (Hach
Lange)

e TSS controlled process water pump: For optimized supernatant withdrawal the
manually operated process water pump was replaced by an automatic pump
controlled by TSS level in the supernatant. Having an adjustable TSS sensor at-
tached to the top of the pump, a search cycle is started at given times or trig-
gered by an external signal. During the search cycle the pump is moved vertical-
ly through the TST and sensor detects the TSS concentration at the actual posi-
tion. If the concentration is lower than a predefined values the pump starts and
the found supernatant is pumped to the sump shaft.

Tap water
(for polymer preparation)
—_—

Acetic
acid

Flocculants

material

sedimentation

Feeding tank
jm— -2
: : Sequencing batch reactor
] bio-P, nitrification,
Inlet . . Primary cleaning : ! s < denitrification,
pumping station 6mm sieve | I Coagulation, D il sedimentation
------ I sand :Iassi;ier : : flacculation o e
Influent 1 : 1 ! v ¥ HE
WWTP ' ) . 1 : N i | |
— | Q_’ ! ] B ] —
I 1 | | 1
! M : H L1 Effluent
1 ! I ! Back wash wwre
| I | : : sludge S?quen-cir!g. ba'_:ch reactor
) ' ' bio-P, nitrification,
Screening ) @ : < < denitrification,
| |
|

| PR P Sludge
Process water thickening

and storage Excess sludge
tank

1 Disposal to WWTP Masten

Figure 6: Process flow diagram of the WWTP Westewitz with advanced primary treatment

Figure 7: left: Aerial image of the WWTP Westewitz after installation of the filtration plant (encir-
cled in red); right: Front view of the containers of the filtrations plant located between the SBRs.

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards
market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 —
Innovation Actions - Grant agreement® 641661




#PowerStep.EU

3. Methods: Sampling Strategy and Analytics

To determine the COD extraction and the biological performance of the SBRs laborato-
ry analyses as well as online monitoring have been used.

3.1. Laboratory Analysis

Grab samples were taken at the sampling points shown in Figure 8 one to five times a
week.

Activated sludge samples were taken from the SBRs at the end of the aerated phase
(highest homogenization of the reactor assumed at that time). From Table 3 parameters
measured in the laboratory and the number of measurements per week for each sam-
pling point can be purported.

Tap waler
[for polymer preparation

Fﬂdln[l.-i(
pm R e

Sequencing batch reacior
béo-F, nitrification,

Imlet

. : Primary cleaning denitrification,
pumping station Sare s, sedimentation
"""" | sand classifier
Influent 1 ' . ’ =
- " : ":" I@‘
—* [} ]
I ! P :_ | Effluent
! ' “ET wwe
[ Sequencing batch reactor
bia-F, nitrification,
Soreening denitrification,
matarial sedimentation
Process water | thickening
and storage Excess shudge
tank
l Disposal to WWTP Masten
1 Influent WWTP/ Influent filtration* 4 Primary sludge

2 Effluent filtration = Influent SBRs (filtrated) 5 Effluent WWTP from SBR 1 und 2
3 Biology SBR 1 und 2 6 Recycled process water (supernatant)

7 Thickened sludge

*Same Sampling Point

Figure 8: Process flow diagram of the WWTP (grey) and the filtration plant (green) with sampling
points (modified graphic, originally from Herrmann (2016))

Cl



Deliverable 2.1

Table 3: Overview parameters and the number of weekly measurements at the sampling
points

Sampling point Measured Parameters Measurements per week

(laboratory analysis)

1 (Influent WWTP/ filtration) COD, TP 3
(TN, NH4*-N, NO3--N, NO2—N)  (1)!

2 Effluent filtration COD, TP 3
(TN, NH4*-N, NO3~-N, NO2—N,  (1)2
VFA)

3SBR 1 and 2 Mixed liquor suspended 2-5
solids, sludge volume3

4 Primary sludge* Dry matter (DM) 2-5

5 Effluent WWTP COD, TN, NH4*-N 3
(TP, NO3~-N, NO2 -N]) (1)°

6 Recycled process water NH4*-N, VFA 1

7 Thickened sludge® pH, COD, CODsi, oP, NH4*-N,  Only during sludge disposal

VFA, DM, organic DM

Standard parameters:

Standard parameters (COD, TP, TN, NH4*-N, NOs -N, NO2-N, VFA) were measured pho-
tometrical in the in- and effluent of the WWTP (sampling point 1 and 5, s. Figure 8) and
in the in- and effluent of the filtfration (sampling point T and 2, s. Figure 8) using Hach
Lange Cuvette Test Kits (photometer: DR 2800 Hach Lange). 0.45um filtration was per-
formed for measurement of the nitrogen fractions (NHs*-N, NO3-N, NO2—N) and VFA's.

Mixed liquor suspended solids (MLSS):

Mixed liquor suspended solids in the activated sludge from the SBRs (sampling point 3)
was determined from homogenized and filirated samples, dried at 105°C with a mois-
ture determination scale (MA35 from Sartorius) till a constant weight was reached.

Due to the varying water level in the SBRs the DS was normalized to the maximum filling
level (4.35 m, s. Chapter 2.1).

! Number of COD and TP measurements are higher in periods with coagulant dosing (up to five measurements per
week)

2 During start-up phase of the first SBR (Dec. 2016 - March 2017) COD, TP TN, NH«-N, NO3 N, NO»-N and pH were meas-
ured five times per week (regulatory obligation from the water authority)

3 Analytical methods and results for sludge volume are not part of this report
4 Analytical methods and results for primary sludge are not part of this report
5 Number of measurements vary due to operational issues (in case closer monitoring is necessary)

6 Analytical methods and results for primary sludge are not part of this report

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards
market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 —
Innovation Actions - Grant agreement® 641661




#PowerStep.EU

leve lsampling
level ,qx

MLSSnorm = MLSS *
Mixed liquor volatile suspended solids (MLVSS):

Mixed liquor volatile suspended solids were estimated via the mixed liquor suspended
solids content.

In previous studies (Franke, 2016) it was found out, that the MLVSS / MLSS ratio is con-
stant in both SBRs. In SBR 1 MLVSS / MLSS = 0.8 (+/- 5%), in SBR 1 MLVSS / MLSS = 0.79 (+/-